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Reference No. 35 35 00081 /2010 /B

Client : Zaktady Tworzyw Sztucznych ,,Gamrat®
Spotka Akcyjna (INC.)
St. Mickiewicza 108
38-200 Jasto, Poland

Product: PVC floor covering Centra 43, overall thickness of
2.0 mm

Manufacturer: Zakfady Tworzyw Sztucznych ,Gamrat*
Spotka Akcyjna (INC.)
St. Mickiewicza 108
38-200 Jasto, Poland
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1. Scope of tested properties, testing methods
The client requested to determinate following properties:

o Slip resistance (dynamic coefficient of friction on dry floor surfaces) according to CSN EN
14041, CSN EN 13893

2. Place and scope of sampling
Following samples were supplied by the client:

e PVC floor covering Centra 43, overall thickness of 2.0 mm, in quantities of 2 pcs (500 x
1000) mm

The samples were supplied and registered on 22nd March 2010 under the registration No.
353500081/2.

3. Test results

Floor covering Dynamic coefficient of friction on dry floor surfaces
Determinated values Requirement for compliance of
(lengthwise/crosswise) class DS, according to CSN EN
14041
Centra 43 0.36/0.41 Min. 0.3

4. Conclusion

The test results are given in Art. 3. PVC covering fulfil ,DS" slip resistance class according to CSN
EN 14041. :




